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Client: Carbomboniere spa

Address: 50019 sesto fiorentino(Firenze/italia), Via senna, 39/40-osmannoro, Italy

Sample Description: Slate board & porcelain plate

Model No.: 220552

Supplier: LIVEON INDUSTRIAL CO., LTD

Sample Received
Date:

2014-03-24

Test Period: From 2014-03-24 to 2014-04-03

Test Requested: As specified by client, to test below items as regulated by the Italian
Ministerial Decree nº 04.04.1985 and nº 01.02.2007, Italian Legislative
Order no 108 dated 25 January 1992 and Regulation (EC)
No.1935/2004,

For material: Glass, ceramics and enameled surface
– Leachable Lead and Cadmium content

PASS

Test Result: Refer to the following page(s)

Remark: --The result relates only to the items tested.
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1. TESTED SUBJECT DESCRIPTION

Sample
Number Item Name Tested Material

Description
Photo

001 Slate Grey slate

002 Dish White ceramic

***************
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2. TEST RESULT
2.1 LEACHABLE LEAD AND CADMIUM CONTENT TEST

Test method: With reference to BS EN 1388: Part 1: 1996 and BS EN 1388: Part 2: 1996.

Test Item Unit
Result Maximum

Permissible
LimitSample 001 Sample 002

Leachable Lead mg/dm2 < 0.10 < 0.10 0.8
Leachable Cadmium mg/dm2 < 0.02 < 0.02 0.07

Note:
“mg/dm2” denotes milligram per square decimeter
 “<” denotes less than
The specification was quoted from directive 84/500/EEC for article as flatware
(category 1).

***************
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APPENDIX:
Photos of submitted products

Slate board & porcelain plate

*******************


